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g'é RF Test Report of ME906V
Huawel FCC ID:QISME906V Security Level: Public

1Appendix_A: Effective Radiated Power Output Data

Part | - Test Results

) Substitu
_— Substitu .
Meas. | Substitution ) Cable tion FCC
Test Test Freq. SGP tion o
Level Antenna ) Loss Level limit Result
Band Mode [MHZ] [dBm] Gain
[dBm] Type (dBi] [dB] (ERP) [dBm]
i
[dBm]
CDMA 824.7 23.96 | Dipole Ant. 27.31 -2.95 0.6 23.76 38.5 Pass
/TM1 836.52 24 Dipole Ant. 27.75 -3.02 0.6 23.13 38.5 Pass
848.31 23.84 | Dipole Ant. 27.62 -2.11 0.6 23.91 38.5 Pass
CDMA 824.7 23.92 | Dipole Ant. 26.27 -2.95 0.6 23.72 38.5 Pass
/TM3 836.52 23.97 | Dipole Ant. 27.64 -3.02 0.6 24.02 38.5 Pass
BCO 848.31 23.81 | Dipole Ant. 27.59 -2.11 0.6 23.88 38.5 Pass
CDMA | 8247 | 23.73 | Dipole Ant. | 27.35 -2.95 0.6 23.8 38.5 Pass
/EV-D
836.52 23.7 Dipole Ant. 26.12 -3.02 0.6 23.5 38.5 Pass
O/Subt
ype0 848.31 23.52 | Dipole Ant. 27.42 -2.11 0.6 23.71 38.5 Pass
CDMA | 8247 | 2359 | Dipole Ant. | 26.94 -2.95 0.6 23.39 38.5 Pass
/EV-D
836.52 23.62 | Dipole Ant. 27.04 -3.02 0.6 23.42 38.5 Pass
O/Subt
ype2 848.31 23.71 | Dipole Ant. 27.42 -2.11 0.6 23.71 38.5 Pass

Note: a, For getting the ERP (Efficient Radiated Power) in substitution method, the following formula
should be taken to calculate it,

ERP [dBm] = SGP [dBm] — Cable Loss [dB] + Gain [dBd]

b, SGP=Signal Generator Level

. Substitu
- Substitu _
Meas. | Substitution . Cable tion FCC
Test Test Freq. SGP tion o
Level Antenna . Loss Level limit Result
Band Mode [MHZ] [dBm] Gain
[dBm] Type (dBi] [dB] (ERP) [dBm]
i
[dBm]
set CDMA 1851.25 | 25.65 Horn Ant. 21.95 45 1 25.45 33 Pass
/TM1 1880 25.72 Horn Ant. 22.02 45 1 25.52 33 Pass
1908.75 | 25.65 Horn Ant. 21.99 4.8 1 25.79 33 Pass
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Huawel FCC ID:QISMEQ906V Security Level: Public

CDMA 1851.25 25.67 Horn Ant. 22.26 45 1 25.76 33 Pass
/TM3 1880 25.7 Horn Ant. 22.34 4.5 1 25.84 33 Pass
1908.75 | 25.64 | Horn Ant. 21.97 4.8 1 25.77 33 Pass
CDMA | 1851.25 | 25.8 Horn Ant. 22.1 4.5 1 25.6 33 Pass
JEV-D
1880 25.98 | Horn Ant. 22.67 4.5 1 25.17 33 Pass
O/Subt
ypeO | 1908.75 | 25.78 | Horn Ant. 22.02 4.8 1 25.82 33 Pass
CDMA | 1851.25 26 Horn Ant. 22.3 4.5 1 25.8 33 Pass
/EV-D
1880 25.78 | Horn Ant. 22.33 45 1 25.83 33 Pass
O/Subt
ype2 | 1908.75 | 25.72 | HornAnt. 21.72 4.8 1 25.52 33 Pass

Note: a, For getting the EIRP (Efficient Isotropic Radiated Power) in substitution method, the following
formula should be taken to calculate it,

EIRP [dBm] = SGP [dBm] — Cable Loss [dB] + Gain [dBi]

b, SGP=Signal Generator Level
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S'é RF Test Report of ME906V
FCC ID:QISME906V

HUAWEI

Security Level: Public

Peak-to-Average Ratio

Part | - Test Results

Test Band Test Mode Test Channel Measured[dB] Limit [dB] Verdict
LCH 8.4 13 PASS
CDMA/EV-DO/
BC1 MCH 8.39 13 PASS
Subtype0
HCH 8.4 13 PASS
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g"é RF Test Report of ME906V
Huawel FCC ID:QISMEQ906V Security Level: Public

2Appendix_B: Bandwidth

Part | - Test Results

Test Test Occupied Bandwidth Emission Bandwidth )
Test Mode Verdict
Band Channel [MHZz] [MHZz]
LCH 1.29 1.46 Pass
CDMA/1X/TM1 MCH 1.30 1.45 Pass
HCH 1.29 1.45 Pass
BCO
LCH 1.28 1.45 Pass
CDMA/1X/TM3 MCH 1.28 1.45 Pass
HCH 1.28 1.44 Pass
LCH 1.29 1.45 Pass
CDMA/1X/TM1 MCH 1.30 1.46 Pass
HCH 1.29 1.46 Pass
BC1
LCH 1.28 1.45 Pass
CDMA/1X/TM3 MCH 1.28 1.45 Pass
HCH 1.28 1.45 Pass
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Huawel FCC ID:QISMEQ906V Security Level: Public
- - - Occup.ied Emission .
Band Test Mode Modulation(R-Data) | Channel Bandwidth | Bandwidth | Verdict
[MHZz] [MHZ]
LCH 1.28 1.45 Pass
CDMA/EV-DO/Subtype0 HPSK MCH 1.28 1.45 Pass
HCH 1.28 1.45 Pass
LCH 1.28 1.46 Pass
BPSK(256 bits) MCH 1.28 1.45 Pass
BCO HCH 1.28 1.45 Pass
LCH 1.28 1.45 Pass
CDMA/EV-DO/Subtype?2 QPSK(4096 bits) MCH 1.28 1.45 Pass
HCH 1.28 1.45 Pass
LCH 1.28 1.45 Pass
8-PSK(12288 bits) MCH 1.28 1.46 Pass
HCH 1.28 1.45 Pass
LCH 1.28 1.45 Pass
CDMA/EV-DO/Subtype0 HPSK MCH 1.28 1.44 Pass
HCH 1.28 1.45 Pass
LCH 1.28 1.46 Pass
BPSK(256 bits) MCH 1.28 1.46 Pass
BC1 HCH 1.28 1.46 Pass
LCH 1.28 1.45 Pass
CDMA/EV-DO/Subtype2 QPSK(4096 bits) MCH 1.28 1.45 Pass
HCH 1.29 1.45 Pass
LCH 1.28 1.45 Pass
8-PSK(12288 bits) MCH 1.28 1.45 Pass
HCH 1.29 1.46 Pass
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g'é RF Test Report of ME906V

HuAawel FCC ID:QISME906V

Security Level: Public

Part Il - Test Plots

2.1 For CDMA/1X

2.1.1 Test Band = BCO

2.1.1.1 Test Mode = CDMA/1X/TM1

2.1.1.1.1 Test Channel = LCH

Agilent Spectrum Analyzer - Occupied BW

509 AC

SEMSEINT ALIGN AUTO 01:19:46 PMDec 18, 2012

Center Freq 824.700000 MHz Center Freq: 824.700000 MHz Radio Std: None
Trig: Free Run Avg|Hold:>10/10

——
#IFGain:Low #Atten: 46 dB Radio Device: BTS

Ref Offset 12.8 dB
Ref 42.80 dBm

Center 824.7 MHz
#Res BW 51 kHz

Occupied Bandwidth
1.2941 MHz

Transmit Freq Error 3Hz
x dB Bandwidth 1.456 MHz

mse 1 Alignment Completed

Mkr1 824.745 MHz
20.946 dBm

Span 4.5 MHz
#VBW 200 kHz Sweep 2.133 ms

Total Power 32.8 dBm

OBW Power 99.00 %
x dB -26.00 dB

Frequency

Center Freq
824.700000 MHz

CF Step
450.000 kHz
Auto Man

Freq Offset
0 Hz

Huawei Proprietary and Confidential

Report No: SYBH(Z-RF)009122012 Copyright © Huawei Technologies Co., Ltd.

Page 8 of 214
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HuAawel FCC ID:QISME906V

Security Level: Public

2.1.1.1.2 Test Channel = MCH

Agilent Spectrum Analyzer - Occupied BW

SR S|

SEMSEINT ALIGN AUTO 01;20:09 PMDec 15, 2012

Center Freq 836.520000 MHz Center Freq: 336.520000 MHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 10110

——
#IFGain:Low #Atten: 46 dB Radio Device: BTS

Ref Offset 12.8 dB
Ref 42.80 dBm

Center 836.5 MHz
#Res BW 51 kHz

Occupnied Bandwidth
1.2969 MHz

Transmit Freq Error -341 Hz
x dB Bandwidth 1.447 MHz

SG .1 File <PICTURE.png> saved

Mkr1 836.781 MHz
21.240 dBm

Center Freq
B836.520000 MHz

CF Step

450.000 kHz
Span 4.5 MHz{J\ o

#VBW 200 kHz Sweep 2.133 ms —_

Total Power 32.4 dBm Freq Offset
0 Hz

OBW Power 99.00 %
x dB -26.00 dB
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HuAwer FCC ID:QISME906V

Security Level: Public

2.1.1.1.3 Test Channel = HCH

Agilent Spectrum Analyzer - Occupied BW
T R
Center Freq 848.310000 MHz

#IFGain:Low

Ref Offset 12.8 dB
Ref 42.80 dBm

Center 848.3 MHz
#Res BW 51 kHz

Occupied Bandwidth

1.2904 MHz 0 Hz

1.002 kHz
1.446 MHz

Transmit Freq Error
x dB Bandwidth

SG .1 File <PICTURE.png> saved

ALIGN AUTO 01;20:29 PMDec 15, 2012

SEMSEINT

w»— Trig:Free Run

Frequency

Center Freq: 848.310000 MHz Radio Std: None

Avg|Hold: 10110
Radio Device: BTS

Mkr1 848.3685 MHz
20.206 dBm

#Atten: 46 dB

Center Freq
848.310000 MHz

CF Step

450.000 kHz
Span 4.5 MHz{J\ o

S 2 I — |
31.9dBm Freq Offset

#/BW 200 kHz

Total Power

99.00 %
-26.00 dB

OBW Power
x dB
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S% RF Test Report of MEQO6V

HuAwer FCC ID:QISME906V

Security Level: Public

2.1.1.2 Test Mode = CDMA/1X/TM3

2.1.1.2.1 Test Channel =LCH

Agilent Spectrum Analyzer - Occupied BW
| T e
Center Freq 824.700000 MHz

#IFGain:Low

Ref Offset 12.8 dB
Ref 30.00 dBm

Center 824.7 MHz
#Res BW 51 kHz

Occupied Bandwidth

1.2780 MHz 0 Hz

-304 Hz
1.447 MHz

Transmit Freq Error
x dB Bandwidth

mse i File <PICTURE.png> saved

ALIGN AUTO 01:20:50 PMDec 18, 2012

—»— Trig:Free Run

Frequency

Center Freq: 824.700000 MHz Radio Std: None

Avg|Hold: 10110
Radio Device: BTS

MKkr1 825.0285 MHz
21.129 dBm

#Atten: 46 dB

Center Freq
824.700000 MHz

CF Step

450.000 kHz
Span 4.5 MHz Auto Man

e 23 I |
32.5dBm Freq Offset

#/BW 200 kHz

Total Power

99.00 %
-26.00 dB

OBW Power
x dB
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HuAwer FCC ID:QISME906V

Security Level: Public

2.1.1.2.2 Test Channel = MCH

Agilent Spectrum Analyzer - Occupied BW
T R
Center Freq 836.520000 MHz

#IFGain:Low

Ref Offset 12.8 dB
Ref 30.00 dBm

Center 836.5 MHz
#Res BW 51 kHz

Occupied Bandwidth

1.2819 MHz 0 Hz

1.907 kHz
1.447 MHz

Transmit Freq Error
x dB Bandwidth

SG .1 File <PICTURE.png> saved

ALIGN AUTO 01:;21:10 PMDec 15, 2012

SEMSEINT

w»— Trig:Free Run

Frequency

Center Freq: 836.520000 MHz Radio Std: None

Avg|Hold: 10110
Radio Device: BTS

Mkr1 836.8485 MHz
21.326 dBm

#Atten: 46 dB

Center Freq
B836.520000 MHz

CF Step

450.000 kHz
Span 4.5 MHz{J\ o

S 2 I — |
32.6 dBm Freq Offset

#/BW 200 kHz

Total Power

99.00 %
-26.00 dB

OBW Power
x dB
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g'é RF Test Report of ME906V
Huawel FCC ID:QISME906V Security Level: Public

2.1.1.2.3 Test Channel = HCH

Agilent Spectrum Analyzer - Occupied BW

SolRiblach|EEeae | SEMSE:INT ALIGNAUTO  [D1:21:30 PMDec 18, 2012 e
requency

Center Freq 848.310000 MHz Center Freq: 848.310000 MHz Radio Std: None
Trig: Free Run Avg|Hold: 10110

——
#IFGain:Low #Atten: 46 dB Radio Device: BTS

Ref Offset 12.8 dB
Ref 30.00 dBm

Center Freq
848.310000 MHz

CF Step
Center 848.3 MHz Span 4.5 MHz| IR i
# uto Man

Res BW 51 kHz #VBW 200 kHz Sweep 2.133 ms —_

Occupied Bandwidth Total Power 32.2dBm Freq Offset
1.2796 MHz 0 Hz

Transmit Freq Error 1.294 kHz OBW Power 99.00 %
x dB Bandwidth 1.444 MHz x dB -26.00 dB

SG .1 File <PICTURE.png> saved
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Huawel FCC ID:QISME906V Security Level: Public

2.1.2 Test Band = BC1

2.1.2.1 Test Mode = CDMA/1X/TM1

2.1.2.1.1 Test Channel = LCH

Agilent Spectrum Analyzer - Occupied BW

SofRibiacE B : ALIGNAUTO  [D2:28:38 PMDec 18, 2012
Frequency

Center Freq 1.851250000 GHz Center Freq: 1.851250000 GHz Radio Std: None
Trig: Free Run Avg|Hold:>10/10

——
#IFGain:Low #Atten: 46 dB Radio Device: BTS

Mkr1 1.8509935 GHz
Ref 43.00 dBMm 18.945 dBm

Center Freq
1.851250000 GHz

CF Step
450,000 kHz

Span 4.5 MHz Auto Man

#VBW 200 kHz Sweep 2.133 ms —————
Occupied Bandwidth Total Power . Freq Offset
1.2937 MHz e
Transmit Freq Error 537 Hz OBW Power 99.00 %
x dB Bandwidth 1.447 MHz x dB -26.00 dB

msG 1) Alignment Completed

Huawei Proprietary and Confidential Page 14 of 214
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HuAwer FCC ID:QISME906V

Security Level: Public

2.1.2.1.2 Test Channel = MCH

Agilent Spectrum Analyzer - Occupied BW
BT e
Center Freq 1.880000000 GHz

#IFGain:Low

Ref Offset 13 dB
Ref 43.00 dBm

Occupied Bandwidth

1.2954 MHz 0 Hz

1.274 kHz
1.458 MHz

Transmit Freq Error
x dB Bandwidth

SG .1 File <PICTURE.png> saved

ALIGN AUTO 02:258:58 PMDec 15, 2012

SEMSEINT

w»— Trig:Free Run

Frequency

Center Freq: 1.880000000 GHz Radio Std: None

Avg|Hold: 10110
Radio Device: BTS

Mkr1 1.879946 GHz
19.368 dBm

#Atten: 46 dB

Center Freq
1.880000000 GHz

CF Step

450.000 kHz
Span 4.5 MHz{J\ o

S 2 I — |
31.1 dBm Freq Offset

#/BW 200 kHz

Total Power

99.00 %
-26.00 dB

OBW Power
x dB

Report No: SYBH(Z-RF)009122012
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g'é RF Test Report of ME906V

HuAawel FCC ID:QISME906V

Security Level: Public

2.1.2.1.3 Test Channel = HCH

Agilent Spectrum Analyzer - Occupied BW

Bl | SENEINT

ALIGN AUTO 02,30:15 PMDec 15, 2012

Center Freq 1.908750000 GHz Center Freq: 1.908750000 GHz
Trig: Free Run Avg|Hold: 10110

——
#IFGain:Low #Atten: 46 dB

Ref Offset 13 dB
Ref 43.00 dBm

#/BW 200 kHz

Occupied Bandwidth Total Power

1.2945 MHz

Transmit Freq Error -566 Hz OBW Power
x dB Bandwidth 1.464 MHz x dB

SG .1 File <PICTURE.png> saved

Radio Std: None Frequency

Radio Device: BTS

Mkr1 1.9087455 GHz
19.067 dBm

Center Freq
1.908750000 GHz

CF Step

450.000 kHz
Span 4.5 MHz{J\ o

S 2 I — |

31.1 dBm Freq Offset
0 Hz

99.00 %
-26.00 dB

Huawei Proprietary and Confidential Page 16 of 214
Report No: SYBH(Z-RF)009122012 Copyright © Huawei Technologies Co., Ltd.



S% RF Test Report of MEQO6V

HuAwer FCC ID:QISME906V

Security Level: Public

2.1.2.2 Test Mode = CDMA/1X/TM3

2.1.2.2.1 Test Channel =LCH

Agilent Spectrum Analyzer - Occupied BW
TR e
Center Freq 1.851250000 GHz

#IFGain:Low

Ref Offset 13 dB
Ref 30.00 dBm

Occupied Bandwidth

1.2797 MHz 0 Hz

545 Hz
1.453 MHz

Transmit Freq Error
x dB Bandwidth

mse i File <PICTURE.png> saved

ALIGN AUTO 02:30:37 PMDec 18, 2012

—»— Trig:Free Run

Frequency

Center Freq: 1.851250000 GHz Radio Std: None

Avg|Hold: 10110
Radio Device: BTS

Mkr1 1.850908 GHz
18.326 dBm

#Atten: 46 dB

Center Freq
1.851250000 GHz

CF Step

450.000 kHz
Span 4.5 MHz Auto Man

e 23 I |
30.2 dBm Freq Offset

#/BW 200 kHz

Total Power

99.00 %
-26.00 dB

OBW Power
x dB
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Huawei Proprietary and Confidential Page 17 of 214

Copyright © Huawei Technologies Co., Ltd.



g'é RF Test Report of ME906V
Huawel FCC ID:QISME906V Security Level: Public

2.1.2.2.2 Test Channel = MCH

Agilent Spectrum Analyzer - Occupied BW

SolRiblach|EEeae | SEMSE:INT ALIGNAUTO  [D2:30:56 PMDec 18, 2012 e
requency

Center Freq 1.880000000 GHz Center Freq: 1.880000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 10110

——
#IFGain:Low #Atten: 46 dB Radio Device: BTS

Ref Offset 13 dB
Ref 30.00 dBm

Center Freq
1.880000000 GHz

CF Step

450.000 kHz
Span 4.5 MHz{J\ o

#VBW 200 kHz Sweep 2.133 ms —_
Occupied Bandwidth Total Power 30.1 dBm Freq Offset

1.2811 MHz 0 Hz

Transmit Freq Error 101 Hz OBW Power 99.00 %
x dB Bandwidth 1.453 MHz x dB -26.00 dB

SG .1 File <PICTURE.png> saved
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HuAawel FCC ID:QISME906V

Security Level: Public

2.1.2.2.3 Test Channel = HCH

Agilent Spectrum Analyzer - Occupied BW
BT e
Center Freq 1.908750000 GHz

#IFGain:Low

Ref Offset 13 dB
Ref 30.00 dBm

Occupied Bandwidth

1.2805 MHz 0 Hz

SEMSEINT ALIGN AUTO 02:31:16 PMDec 15, 2012

Center Freq: 1.908750000 GHz Radio Std: None Frequency

w»— Trig:Free Run Avg|Hold: 10110

#Atten: 46 dB Radio Device: BTS

Center Freq
1.908750000 GHz

CF Step

450.000 kHz
Span 4.5 MHz{J\ o

#VBW 200 kHz Sweep 2.133 ms —_
Total Power 29.7 dBm Freq Offset

Transmit Freq Error -195 Hz OBW Power 99.00 %
x dB Bandwidth 1.448 MHz x dB -26.00 dB

SG .1 File <PICTURE.png> saved
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HuAwer FCC ID:QISME906V

Security Level: Public

2.2 For CDMA/EV-DO

2.2.1 Test Band = BCO

2.2.1.1 Test Mode = CDMA/EV-DO/Subtype0

2.2.1.1.1 Test Modulation = HPSK

2.2.1.1.1.1 Test Channel = LCH

Agilent Spectrum Analyzer - Occupied BW
| T e
Center Freq 824.700000 MHz

——
#IFGain:Low

Ref Offset 12.8 dB
Ref 25.00 dBm

Center 824.7 MHz
#Res BW 51 kHz

Occupied Bandwidth

1.2800 MHz 0 Hz

1.661 kHz
1.451 MHz

Transmit Freq Error
x dB Bandwidth

usc 1 Alignment Completed

ALIGN AUTO 01:42:55 PMDec 18, 2012

Frequency

Center Freq: 824.700000 MHz Radio Std: None

Trig: Free Run Avg|Hold: 10110

#Atten: 40 dB Radio Device: BTS

MKkr1 824.4225 MHz
20.276 dBm

Center Freq
824.700000 MHz

CF Step
375.000 kHz
Auto Man

FVBWW 200 kHz e |
Total Power Freq Offset

OBW Power
x dB

99.00 %
-26.00 dB

Report No: SYBH(Z-RF)009122012
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2.2.1.1.1.2 Test Channel = MCH

Agilent Spectrum Analyzer - Occupied BW

SoiainclEiiaii : ALIGNAUTO  [D1:43:15 PMDec 18, 2012
Frequency

Center Freq 836.520000 MHz Center Freq: 836.520000 MHz Radio Std: None
Trig: Free Run Avg|Hold: 10110

——
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Mkr1 836.18625 MHz
Ref Offset 12.8 dB
Ref 25.00 dBm e 20.684 dBm

Center Freq
836.520000 MHz

CF Step

Center 836.5 MHz Span 3.75 MHz{ I
# uto Man

Res BW 51 kHz #VBW 200 kHz Sweep 1.8ms —_

Occupied Bandwidth Total Power 32.2dBm Freq Offset
1.2810 MHz o e

Transmit Freq Error 1.975 kHz OBW Power 99.00 %
x dB Bandwidth 1.448 MHz x dB -26.00 dB

mse i File <PICTURE.png> saved
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2.2.1.1.1.3 Test Channel = HCH

Agilent Spectrum Analyzer - Occupied BW

SoiainclEiiaii : ALIGNAUTO  [D1:43:34 PMDec 18, 2012
Frequency

Center Freq 848.310000 MHz Center Freq: 848.310000 MHz Radio Std: None
Trig: Free Run Avg|Hold: 10110

——
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Mkr1 847.99875 MHz
Ref Offset 12.8 dB
Ref 25.00 dBm S 20.175 dBm

Center Freq
848.310000 MHz

CF Step

Center 848.3 MHz Span 3.75 MHz{ I
# uto Man

Res BW 51 kHz #VBW 200 kHz Sweep 1.8ms —_

Occupied Bandwidth Total Power 31.9 dBm Freq Offset
1.2805 MHz o e

Transmit Freq Error 1.430 kHz OBW Power 99.00 %
x dB Bandwidth 1.449 MHz x dB -26.00 dB

mse i File <PICTURE.png> saved
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HuAwer FCC ID:QISME906V

Security Level: Public

2.2.1.2 Test Mode = CDMA/EV-DO/Subtype2

2.2.1.2.1 Test Modulation = BPSK (256 bits)

2.2.1.2.1.1 Test Channel = LCH
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#IFGain:Low

Ref Offset 12.8 dB
Ref 35.00 dBm
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Security Level: Public

2.2.1.2.1.2 Test Channel = MCH
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Security Level: Public

2.2.1.2.1.3 Test Channel = HCH

Agilent Spectrum Analyzer - Occupied BW
| T e
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2.2.1.2.2 Test Modulation = QPSK (4096 bits)

2.2.1.2.2.1 Test Channel = LCH

Agilent Spectrum Analyzer - Occupied BW

SofRibiacE B : ALIGNAUTO  [D1:55:20 PMDec 18, 2012
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Center Freq 824.700000 MHz Center Freq: 824.700000 MHz Radio Std: None
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Security Level: Public

2.2.1.2.2.2 Test Channel = MCH

Agilent Spectrum Analyzer - Occupied BW
| T e
Center Freq 836.520000 MHz
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Ref Offset 12.8 dB
Ref 35.00 dBm
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ALIGN AUTO 01:55:34 PMDec 18, 2012

Center Freq: 836.520000 MHz Radio Std: None Frequency

—»— Trig:Free Run Avg|Hold: 10110

#Atten: 40 dB Radio Device: BTS

Center Freq
836.520000 MHz

CF Step

300.000 kHz
Span 3 MHz Auto Man

#VBW 200 kHz Sweep 1.467 ms —_
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Security Level: Public

2.2.1.2.2.3 Test Channel = HCH

Agilent Spectrum Analyzer - Occupied BW
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Center Freq 848.310000 MHz
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Ref Offset 12.8 dB
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Huawel FCC ID:QISME906V Security Level: Public

2.2.1.2.3 Test Modulation = 8-PSK (12288 bits)

2.2.1.2.2.1 Test Channel = LCH

Agilent Spectrum Analyzer - Occupied BW
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Security Level: Public

2.2.1.2.2.2 Test Channel = MCH

Agilent Spectrum Analyzer - Occupied BW
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2.2.1.2.3.3 Test Channel = HCH

Agilent Spectrum Analyzer - Occupied BW
| T e
Center Freq 848.310000 MHz
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Ref 35.00 dBm
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Huawel FCC ID:QISME906V Security Level: Public

2.2.2 Test Band = BC1

2.2.2.1 Test Mode = CDMA/EV-DO/Subtype0

2.2.2.1.1 Test Modulation = HPSK

2.2.2.1.1.1 Test Channel = LCH

Agilent Spectrum Analyzer - Occupied BW

SoiainclEiiaii : ALIGNAUTO  [D2:45:20 PMDec 18, 2012
Frequency
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Trig: Free Run Avg|Hold: 10110

——
#IFGain:Low RAtten: 40 dB Radio Device: BTS

MKr1 1.8515425 GHz
Ref Offset 13 dB
Ref2500dBm 18.771 dBm

Center Freq
1.851250000 GHz

CF Step
375.000 kHz
Auto Man

#VBW 200 kHz . —_
Occupied Bandwidth Total Power Freq Offset
1.2792 MHz 0 Rz
Transmit Freq Error 1.965 kHz OBW Power 99.00 %
x dB Bandwidth 1.446 MHz x dB -26.00 dB

usc 1 Alignment Completed

Huawei Proprietary and Confidential Page 32 of 214
Report No: SYBH(Z-RF)009122012 Copyright © Huawei Technologies Co., Ltd.



g'é RF Test Report of ME906V
Huawel FCC ID:QISME906V Security Level: Public

2.2.2.1.1.2 Test Channel = MCH

Agilent Spectrum Analyzer - Occupied BW

SoiainclEiiaii : ALIGNAUTO  [D2:45:40 PMDec 18, 2012
Frequency
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Security Level: Public

2.2.2.1.1.3 Test Channel = HCH

Agilent Spectrum Analyzer - Occupied BW
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HuAwer FCC ID:QISME906V

Security Level: Public

2.2.2.2 Test Mode = CDMA/EV-DO/Subtype2

2.2.2.2.1 Test Modulation = BPSK (256 bits)

2.2.2.2.1.1 Test Channel = LCH

Agilent Spectrum Analyzer - Occupied BW
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2.2.2.2.1.2 Test Channel = MCH
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2.2.2.2.1.3 Test Channel = HCH

Agilent Spectrum Analyzer - Occupied BW
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2.2.2.2.2 Test Modulation = QPSK (4096 bits)

2.2.2.2.2.1 Test Channel = LCH

Agilent Spectrum Analyzer - Occupied BW
ST SENSE:INT ALIGH AT 01:32;29 PM Dec 20, 2012 e —

Center Freq 1.851250000 GHz Center Freq: 1.851250000 GHz Radio Std: None
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#Res BW 51 kHz #VBW 200 kHz Sweep 1.467 ms —
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Transmit Freq Error 302 Hz OBW Power 99.00 %
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2.2.2.2.2.2 Test Channel = MCH

Agilent Spectrum Analyzer - Occupied BW

soRilinelii ] : ALIGHAUTO  [D1:33:54 PMDec 20, 2012
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Trig: Free Run Avg|Hold: 10/10

——
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Mkr1 1.879688 GHz

Ref Offset 13 dB
Ref 35.00 dBm

1.880000000 GHz

CF Step
300.000 kHz

Span 3 MHz Auto Man

#VBW 200 kHz Sweep 1.467 ms —
Occupied Bandwidth Total Power 31.6 dBm Freq Offset
1.2797 MHz oz
Transmit Freq Error 1.342 kHz OBW Power 99.00 %
x dB Bandwidth 1.449 MHz x dB -26.00 dB

vsc i File <PICTURE.png> saved

Huawei Proprietary and Confidential Page 39 of 214
Report No: SYBH(Z-RF)009122012 Copyright © Huawei Technologies Co., Ltd.



g'é RF Test Report of ME906V
Huawel FCC ID:QISME906V Security Level: Public

2.2.2.2.2.3 Test Channel = HCH

Agilent Spectrum Analyzer - Occupied BW
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Huawel FCC ID:QISME906V Security Level: Public

2.2.2.2.3 Test Modulation = 8-PSK (12288 bits)

2.2.2.2.2.1 Test Channel = LCH

Agilent Spectrum Analyzer - Occupied BW
ST SENSE:INT ALIGH AT 01:34:24 PM Dec 20, 2012 e —
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Transmit Freq Error 735 Hz OBW Power 99.00 %
x dB Bandwidth 1.448 MHz x dB -26.00 dB
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2.2.2.2.2.2 Test Channel = MCH
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2.2.2.2.3.3 Test Channel = HCH

Agilent Spectrum Analyzer - Occupied BW

soRilinelii ] : ALIGMAUTO  [D1:34:53 PMDec 20, 2012
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3Appendix_C: Band Edges Compliance

Part | - Test Plots
3.1 For CDMA/1X
3.1.1 Test Band = BCO

3.1.1.1 Test Mode = CDMA/1X/TM1

3.1.1.1.1 Test Channel =LCH

Agilent Spectrum Analyzer - Swept SA

SO | 7 ALIGNAUTO  [01:02:29 PMDec 19, 2012

Center Freq 824.000000 MHz Avg Type: Pwr(RMS) - FIenuency
PNO: Far ) Trig: Free Run Avg|Hold: 14100

IFGain:Low Atten: 24 dB

Mkr1 824.000 MHz Auto Tune
Ref 25.00 dBm 324.000 Hz

Center Freq
824.000000 MHz

StartFreq
823.000000 MHz

-13.00 ciBm|

Stop Freq
825.000000 MHz

CF Step
200.000 kHz

uto Man

Freq Offset
0Hz

Center 824.000 MHz Span 2.000 MHz
#Res BW 20 kHz #/BW 200 kHz* #Sweep 1.00 s (1001 pts)

= ! Data out of range;The value 35 was clipped to the maximum value of 30.
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3.1.1.1.2 Test Channel = HCH

Agilent Spectrum Analyzer - Swept SA

soRilinelii ] : ALIGHAUTO  [D1:02:46 PMDec 19, 2012

Center Freq 849.000000 MHz _ Avg Type: Pwr(RMS)
PNO: Far ) Trig: Free Run Avg|Hold: 14100

IFGain:Low Atten: 24 dB
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Mkr1 849.010 MHz Auto Tune
it 649,010 M1

Center Freq
849.000000 MHz
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Stop Freq
850.000000 MHz

CF Step
200.000 kHz

uto Man

Freq Offset
0Hz

Center 849.000 MHz Spﬁn 2.000 MHz
#Res BW 20 kHz #/BW 200 kHz* #Sweep 1.00 s (1001 pts)
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3.1.1.2 Test Mode = CDMA/1X/ITM3

3.1.1.2.1 Test Channel = LCH

Agilent Spectrum Analyzer - Swept SA
ST : ALIGH AT 01:02:09 PM Dec 19, 2012

Center Freq 824.000000 MHz Avg Type: Pwr(RMS) FrEnuency
PNO: Far (o Trig:Free Run Avg|Hold: 141100
-
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3.2.1.2 Test Mode = CDMA/EV-DO/Subtype2

3.2.1.2.1 Test Modulation = BPSK (256 bits)

3.2.1.2.1.1 Test Channel = LCH

Agilent Spectrum Analyzer - Swept SA
sl : ALIGM AUTO 01:24;20 PMDec 19, 2012

Center Freq 824.000000 MHz Avg Type: Pwr(RMS) Frequency
PNO: Far o Trig:Free Run AvglHeold: 141100
L=

IFGain:Low Atten: 24 dB

Mkr1 823.990 MHz Auto Tune
Ref Offset 12.8 dB
Reef 22’?})0 dBm 16.441 dBm

Center Freq
824.000000 MHz

StartFreq
823.000000 MHz

Stop Freq
825.000000 MHz

CF Step
200.000 kHz

uto Man

Freq Offset
0 Hz

Center 824.000 MHz Span 2.000 MHz
#Res BW 20 kHz #VBW 200 kHz* #Sweep 1.00 s (1001 pts)

se ! Data out of range; The value 35 was clipped to the maximum value of 30.

Huawei Proprietary and Confidential Page 54 of 214
Report No: SYBH(Z-RF)009122012 Copyright © Huawei Technologies Co., Ltd.



gré RF Test Report of ME906V
Huawel FCC ID:QISME906V Security Level: Public

3.2.1.2.1.2 Test Channel = HCH

Agilent Spectrum Analyzer - Swept SA

soRilinelii ] : ALIGHAUTO  [D1:24:48 PMDec 19, 2012

Center Freq 849.000000 MHz _ Avg Type: Pwr(RMS)
PNO: Far ) Trig: Free Run Avg|Hold: 151100

IFGain:Low Atten: 24 dB

Frequency

Mkr1 849.010 MHz Auto Tune
it 649,010 M1

Center Freq
849.000000 MHz

StartFreq
848.000000 MHz

Stop Freq
850.000000 MHz

CF Step
200.000 kHz

uto Man

Freq Offset
0Hz

Center 849.000 MHz Span 2.000 MHz
#Res BW 20 kHz #/BW 200 kHz* #Sweep 1.00 s (1001 pts)

wsc i File <PICTURE.png> saved

Huawei Proprietary and Confidential Page 55 of 214
Report No: SYBH(Z-RF)009122012 Copyright © Huawei Technologies Co., Ltd.



gré RF Test Report of ME906V
Huawel FCC ID:QISME906V Security Level: Public

3.2.1.2.2 Test Modulation = QPSK (4096 bits)

3.2.1.2.2.1 Test Channel = LCH

Agilent Spectrum Analyzer - Swept SA
ST : ALIGH AT 01:25:06 PMDec 19, 2012

Center Freq 824.000000 MHz Avg Type: Pwr(RMS) FrEnuency
PNO: Far (o Trig:Free Run Avg|Hold: 141100
-

IFGain:Low Atten: 24 «B

Mkr1 824.000 MHz Auto Tune
Ref Offset12.8 dB
Reef 22’?})0 dBm 13.772 dBm

Center Freq
824.000000 MHz

StartFreq
823.000000 MHz

Stop Freq
825.000000 MHz

CF Step
200.000 kHz

uto Man

Freq Offset
0 Hz

Center 824.000 MHz Span 2.000 MHz
#Res BW 20 kHz #VBW 200 kHz* #Sweep 1.00 s (1001 pts)

wse 1File <PICTURE.png> saved

Huawei Proprietary and Confidential Page 56 of 214
Report No: SYBH(Z-RF)009122012 Copyright © Huawei Technologies Co., Ltd.



gré RF Test Report of ME906V
Huawel FCC ID:QISME906V Security Level: Public

3.2.1.2.2.2 Test Channel = HCH

Agilent Spectrum Analyzer - Swept SA

soRilinelii ] : ALIGHAUTO  [D1:25:24 PMDec 19, 2012

Center Freq 849.000000 MHz _ Avg Type: Pwr(RMS)
PNO: Far ) Trig: Free Run Avg|Hold: 14100

IFGain:Low Atten: 24 dB

Frequency

Mkr1 849.010 MHz Auto Tune
it 649,010 M1

Center Freq
849.000000 MHz

StartFreq
848.000000 MHz

Stop Freq
850.000000 MHz

CF Step
200.000 kHz

uto Man

Freq Offset
0Hz

Center 849.000 MHz §pan 2.000 MHz
#Res BW 20 kHz #/BW 200 kHz* #Sweep 1.00 s (1001 pts)

wsc i File <PICTURE.png> saved

Huawei Proprietary and Confidential Page 57 of 214
Report No: SYBH(Z-RF)009122012 Copyright © Huawei Technologies Co., Ltd.



gré RF Test Report of ME906V
Huawel FCC ID:QISME906V Security Level: Public

3.2.1.2.3 Test Modulation = 8-PSK (12288 bits)

3.2.1.2.2.1 Test Channel = LCH

Agilent Spectrum Analyzer - Swept SA
ST : ALIGH AT 01:25:43 PMDec 19, 2012

Center Freq 824.000000 MHz Avg Type: Pwr(RMS) FrEnuency
PNO: Far (o Trig:Free Run Avg|Hold: 141100
-

IFGain:Low Atten: 24 «B

Mkr1 824.000 MHz Auto Tune
Ref Offset12.8 dB
Reef 22’?})0 dBm 13.480 dBm

Center Freq
824.000000 MHz

StartFreq
823.000000 MHz

Stop Freq
825.000000 MHz

CF Step
200.000 kHz

uto Man

Freq Offset
0 Hz

Center 824.000 MHz Span 2.000 MHz
#Res BW 20 kHz #VBW 200 kHz* #Sweep 1.00 s (1001 pts)

wse 1File <PICTURE.png> saved

Huawei Proprietary and Confidential Page 58 of 214
Report No: SYBH(Z-RF)009122012 Copyright © Huawei Technologies Co., Ltd.



gré RF Test Report of ME906V
Huawel FCC ID:QISME906V Security Level: Public

3.2.1.2.2.2 Test Channel = HCH

Agilent Spectrum Analyzer - Swept SA

soRilinelii ] : ALIGMAUTO  [D1:25:00 PMDec 19, 2012

Center Freq 849.000000 MHz _ Avg Type: Pwr(RMS)
PNO: Far ) Trig: Free Run Avg|Hold: 14100

IFGain:Low Atten: 24 dB

Frequency

Mkr1 849.010 MHz Auto Tune
it 649,010 M1

Center Freq
849.000000 MHz

StartFreq
848.000000 MHz

Stop Freq
850.000000 MHz

CF Step
200.000 kHz

uto Man

Freq Offset
0Hz

Center 849.000 MHz §pan 2.000 MHz
#Res BW 20 kHz #/BW 200 kHz* #Sweep 1.00 s (1001 pts)

wsc i File <PICTURE.png> saved

Huawei Proprietary and Confidential Page 59 of 214
Report No: SYBH(Z-RF)009122012 Copyright © Huawei Technologies Co., Ltd.



gré RF Test Report of ME906V
Huawel FCC ID:QISME906V Security Level: Public

3.2.3 Test Band = BC1

3.2.2.1 Test Mode = CDMA/EV-DO/Subtype0

3.2.2.1.1 Test Modulation = HPSK

3.2.2.1.1.1 Test Channel = LCH

Agilent Spectrum Analyzer - Swept SA

T : ALIGNAUTO  [D3:39:16 PMDec 18, 2012 e
Center Freq 1.850000000 GHz Avg Type: Pwr(RMS) : bl
PNO: Far ) Trig: Free Run Avg|Hold: 17100

IFGain:Low Atten: 22 dB

Mkr1 1.849 990 GHz Auto Tune
Ref Offset 13 dB
Ref 25.00 dBm 34104 dBm

Center Freq
1.850000000 GHz

StartFreq
1.849000000 GHz

-13.00 dBm

Stop Freq
1.851000000 GHz

CF Step
200.000 kHz
Auto Man

Freq Offset
0 Hz

Center 1.850000 GHz §pan 2.000 MHz
#Res BW 20 kHz #VBW 200 kHz* #Sweep 1.00 s (1001 pts)

wsc i Alignment Completed

Huawei Proprietary and Confidential Page 60 of 214
Report No: SYBH(Z-RF)009122012 Copyright © Huawei Technologies Co., Ltd.



gré RF Test Report of ME906V
Huawel FCC ID:QISME906V Security Level: Public

3.2.2.1.1.2 Test Channel = HCH

Agilent Spectrum Analyzer - Swept SA

SO P : ALIGNAUTO  [03:29:37 PMDec 18, 2012

Center Freq 1.910000000 GHz Avg Type: Pwr(RMS) 4 SrEaueney
v Trig: Free Run Avg|Hold: 171100 T
IFGain:Low

Atten: 22 dB

Mkr1 1.910 000 GHz Auto Tune
Ref Offset 13 dB
R:f 2;.30 dBm 34.184 dBm

Center Freq
1.910000000 GHz

StartFreq
1.909000000 GHz

-13.00 dBm

Stop Freq
1.911000000 GHz

CF Step
200.000 kHz
Auto Man

Freq Offset
0 Hz

Center 1.910000 GHz Span 2.000 MHz
#Res BW 20 kHz #VBW 200 kHz* #Sweep 1.00 s (1001 pts)

mse i File <PICTURE.png> saved

Huawei Proprietary and Confidential Page 61 of 214
Report No: SYBH(Z-RF)009122012 Copyright © Huawei Technologies Co., Ltd.



gré RF Test Report of ME906V
Huawel FCC ID:QISME906V Security Level: Public

3.2.2.2 Test Mode = CDMA/EV-DO/Subtype2

3.2.2.2.1 Test Modulation = BPSK (256 bits)

3.2.2.2.1.1 Test Channel = LCH

Agilent Spectrum Analyzer - Swept SA

SOii i | ] ALIGH AUTO

Center Freq 1.850000000 GHz . Avg Type: Log-Pwr
PNO: Far () T1rig:FreeRun Avg|Holcl: 14/100

IFGain:Low Atten: 22 dB

Frequency

Mkr1 1.849 990 GHz Auto Tune
R 349 990 CHz

Center Freq
1.850000000 GHz

StartFreq
1.849000000 GHz

Stop Freq
1.851000000 GHz

CF Step
200.000 kHz
Auto Man

Freq Offset
0 Hz

Center 1.850000 GHz Sp'én 2.000 MHz
Res BW 18 kHz VBW 180 kHz #Sweep 1.00 s (1001 pts)

MSG i) Alignment Completed

Huawei Proprietary and Confidential Page 62 of 214
Report No: SYBH(Z-RF)009122012 Copyright © Huawei Technologies Co., Ltd.



gré RF Test Report of ME906V
Huawel FCC ID:QISME906V Security Level: Public

3.2.2.2.1.2 Test Channel = HCH

Agilent Spectrum Analyzer - Swept SA

SoiainclEiiaii : ALIGNAUTO  [D3:42:33 PMDec 18, 2012

Center Freq 1.910000000 GHz . Avg Type: Log-Pwr
v Trig: Free Run Avg|Hold: 141100
IFGain:Low

Atten: 22 dB

Frequency

Mkr1 1.910 060 GHz Auto Tune
Ref Offset 13 dB
R:f 2;.30 dBm 18.649 dBm

Center Freq
1.910000000 GHz

StartFreq
1.909000000 GHz

Stop Freq
1.911000000 GHz

CF Step
200.000 kHz
Auto Man

Freq Offset
0 Hz

r

Center 1.910000 GHz Span 2.000 VIHz
Res BW 18 kHz VBW 180 kHz #Sweep 1.00 s (1001 pts)

mse i File <PICTURE.png> saved

Huawei Proprietary and Confidential Page 63 of 214
Report No: SYBH(Z-RF)009122012 Copyright © Huawei Technologies Co., Ltd.



gré RF Test Report of ME906V
Huawel FCC ID:QISME906V Security Level: Public

3.2.2.2.2 Test Modulation = QPSK (4096 bits)

3.2.2.2.2.1 Test Channel = LCH

Agilent Spectrum Analyzer - Swept SA

SofRibiacE B : ALIGNAUTO  [D3:42:52 PMDec 18, 2012

Center Freq 1.850000000 GHz . Avg Type: Log-Pwr
PNO: Far () Trig: Free Run Avg|Held: 14100

IFGain:Low Atten: 22 dB

Frequency

Mkr1 1.849 910 GHz e Il
RS 249 $10 i

Center Freq
1.850000000 GHz

StartFreq
1.849000000 GHz

Stop Freq
1.851000000 GHz

CF Step
200.000 kHz
Auto Man

Freq Offset
0 Hz

Center 1.850000 GHz Sp?m 2.000 MHz
Res BW 18 kHz VBW 180 kHz #Sweep 1.00 s (1001 pts)

wse 1 File <PICTURE.png> saved

Huawei Proprietary and Confidential Page 64 of 214
Report No: SYBH(Z-RF)009122012 Copyright © Huawei Technologies Co., Ltd.



gré RF Test Report of ME906V
Huawel FCC ID:QISME906V Security Level: Public

3.2.2.2.2.2 Test Channel = HCH

Agilent Spectrum Analyzer - Swept SA

SoiainclEiiaii : ALIGNAUTO  [D3:43:10 PMDec 18, 2012

Center Freq 1.910000000 GHz . Avg Type: Log-Pwr
v Trig: Free Run Avg|Hold: 141100
IFGain:Low

Atten: 22 dB

Frequency

Mkr1 1.910 060 GHz Auto Tune
Ref Offset 13 dB
R:f 2;.30 dBm 19.582 dBm

Center Freq
1.910000000 GHz

StartFreq
1.909000000 GHz

Stop Freq
1.911000000 GHz

CF Step
200.000 kHz
Auto Man

Freq Offset
0 Hz

Center 1.910000 GHz Span 2.000 VIHz
Res BW 18 kHz VBW 180 kHz #Sweep 1.00 s (1001 pts)

mse i File <PICTURE.png> saved

Huawei Proprietary and Confidential Page 65 of 214
Report No: SYBH(Z-RF)009122012 Copyright © Huawei Technologies Co., Ltd.



gré RF Test Report of ME906V
Huawel FCC ID:QISME906V Security Level: Public

3.2.2.2.3 Test Modulation = 8-PSK (12288 bits)

3.2.2.2.2.1 Test Channel = LCH

Agilent Spectrum Analyzer - Swept SA

SofRibiacE B : ALIGNAUTO  [D3:43:29 PMDec 18, 2012

Center Freq 1.850000000 GHz . Avg Type: Log-Pwr
PNO: Far () Trig: Free Run Avg|Held: 14100

IFGain:Low Atten: 22 dB

Frequency

Mkr1 1.849 990 GHz e Il
RS 249 990 G

Center Freq
1.850000000 GHz

StartFreq
1.849000000 GHz

Stop Freq
1.851000000 GHz

CF Step
200.000 kHz
Auto Man

Freq Offset
0 Hz

Center 1.850000 GHz Sp?m 2.000 MHz
Res BW 18 kHz VBW 180 kHz #Sweep 1.00 s (1001 pts)

wse 1 File <PICTURE.png> saved

Huawei Proprietary and Confidential Page 66 of 214
Report No: SYBH(Z-RF)009122012 Copyright © Huawei Technologies Co., Ltd.



gré RF Test Report of ME906V
Huawel FCC ID:QISME906V Security Level: Public

3.2.2.2.2.2 Test Channel = HCH

Agilent Spectrum Analyzer - Swept SA

SO P : ALIGNAUTO  [03:43:46 PMDec 18, 2012

Center Freq 1.910000000 GHz . Avg Type: Log-Pwr
v Trig: Free Run Avg|Hold: 141100
IFGain:Low

Atten: 22 dB

Frequency

Mkr1 1.910 230 GHz Auto Tune
Ref Offset 13 dB
R:f 2;.30 dBm 18.967 dBm

Center Freq
1.910000000 GHz

StartFreq
1.909000000 GHz

Stop Freq
1.911000000 GHz

CF Step
200.000 kHz
Auto Man

Freq Offset
0 Hz

Center 1.910000 GHz - Span 2.000 VIHz
Res BW 18 kHz VBW 180 kHz #Sweep 1.00 s (1001 pts)

mse i File <PICTURE.png> saved

Huawei Proprietary and Confidential Page 67 of 214
Report No: SYBH(Z-RF)009122012 Copyright © Huawei Technologies Co., Ltd.



gré RF Test Report of ME906V
Huawel FCC ID:QISME906V Security Level: Public

4Appendix_D: Spurious Emission at Antenna Terminal

NOTE: For the averaged unwanted emissions measurements, the measurement points in each sweep is
greater than twice the Span/RBW in order to ensure bin-to-bin spacing of < RBW/2 so that narrowband
signals are not lost between frequency bins. As to the present test item, the "Measurement Points = k *
(Span / RBW)" with k between 4 and 5, which results in an acceptable level error of less than 0.5 dB.

Part | - Test Plots
4.1 For CDMA/1X
4.1.1 Test Band = BCO

4.1.1.1 Test Mode = CDMA/1X/TM1

4.1.1.1.1 Test Channel = LCH
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MSG ._i_/-Points changed; all traces cleared
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gré RF Test Report of ME906V
Huawel FCC ID:QISME906V Security Level: Public

Agilent Spectrum Analyzer - Swept SA

T : BLIGNAUTO [02:36:44 PM

Center Freq 10.015000000 GHz Avg Type: Pwr(RMS) S REEATCY
PNO: Fast 5 T1rig:Free Run Avg|Hold: 69/100 T
&=

IFGain:Low #Atten: 36 dB

Mkr1 1.879 2 GHz Auto Tune
Ref Offset 128 dB
R;f 2;.30 dBm 22 515 dBm

Center Freq
10.015000000 GHz

StartFreq
30.000000 MHz

-13.00 dBm

Stop Freq
20.000000000 GHz

CF Step
97000000 GHz

1.9
uto Man

Freq Offset
0 Hz

Start 30 MHz Stop 20.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 50.7 ms (40001 pts)

MSG ._i_/-Points changed; all traces cleared
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gré RF Test Report of ME906V
Huawel FCC ID:QISME906V

Security Level: Public

4.1.2.1.3 Test Channel = HCH

Agilent Spectrum Analyzer - Swept SA

Y o

ALIGN AUTO

02:37:00 PMDec 18, 2012

Center Freq 79.500 kHz

Trig: Free Run

PNO: Close )
™ #Atten: 36 dB

IFGain:Low

Ref Offset 12.8 dB
Ref 25.00 dBm

Start 9.00 kHz
#Res BW 1.0 kHz

MSG ._i_,-Points changed; all traces cleared

#VBW 10 kHz*

Avg Type: Pwr(RMS)
Avg|Hold: 641100

Mkr1 12.384 kHz

-62.330 dBm

e | Auto Man

Stop 150.00 kHz

Sweep 168 ms (1001 pts)

STATUS ! DC Coupled

Frequency

Auto Tune

Center Freq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz

Freq Offset
0 Hz

Huawei Proprietary and Confidential
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gré RF Test Report of ME906V
Huawel FCC ID:QISME906V Security Level: Public

Agilent Spectrum Analyzer - Swept SA

BT : ALIGNAUTO  [02:37:14 PM Dec 18, 2012 E
Center Freq 15.075000 MHz Avg Type: Pwr(RMS) Lk
PNO: Far (0 Trig:Free Run Avg|Hold: 321100 T
: )
IFGain:Low RAtten: 36 dB

Mkr1 150.00 kHz Auto Tune
Ref Offset 128 dB
R;f 2;.30 dBm 55.424 dBm

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz* Sweep 368 ms (5001 pts)

MSG ._i_/'Points changed; all traces cleared sTaTUS ! DC Coupled
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gré RF Test Report of ME906V
Huawel FCC ID:QISME906V Security Level: Public

Agilent Spectrum Analyzer - Swept SA

T : BLIGNAUTO [02:37:20PM

Center Freq 10.015000000 GHz Avg Type: Pwr(RMS) S REEATCY
PNO: Fast 5 T1rig:Free Run Avg|Hold: 72/100 T
&=

IFGain:Low #Atten: 36 dB

Mkr1 1.908 7 GHz Auto Tune
Ref Offset 128 dB
R;f 2;.30 dBm 21.573 dBm

Y1
Center Freq

10.015000000 GHz

StartFreq
30.000000 MHz

-13.00 dBm

Stop Freq
20.000000000 GHz

CF Step
97000000 GHz

1.9
uto Man

Freq Offset
0 Hz

Start 30 MHz Stop 20.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 50.7 ms (40001 pts)

MSG ._i_/-Points changed; all traces cleared
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gré RF Test Report of ME906V
Huawel FCC ID:QISME906V Security Level: Public

4.1.2.2 Test Mode = CDMA/1X/TM3

4.1.2.2.1 Test Channel = LCH

Agilent Spectrum Analyzer - Swept SA

S D e ; ALIGN AUTO D2:37:46 PM Dec 18, 2012

Center Freq 79.500 kHz Avg Type: Pwr(RMS) FrnuEncy
Trig: Free Run Avg|Hold: 641100

#Atten: 36 dB

PNO: Close )
IFGain:Low

Mkr1 9.141 kHz Auto Tune
it 1 5141 0z

Center Freq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
Auto Man

Freq Offset
0 Hz

Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz #VBW 10 kHz* Sweep 168 ms (1001 pts)

sTatus ! DC Coupled

msG 1) Points changed:; all traces cleared
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gré RF Test Report of ME906V
Huawel FCC ID:QISME906V Security Level: Public

Agilent Spectrum Analyzer - Swept SA

TR RN T ; ALIGNAUTO _ [02:38:01 M "
Center Freq 15.075000 MHz Avg Type: Pwr(RMS) Lk
PNO: Far (0 Trig:Free Run Avg|Hold: 321100 T

IFGain:Low #Atten: 36 dB

Mkr1 150.00 kHz Auto Tune
Ref Offset 128 dB
R;f 2;.30 dBm 54.726 dBm

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz* Sweep 368 ms (5001 pts)

status ! DC Coupled

MSG ._i_/-Points changed; all traces cleared
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gré RF Test Report of ME906V
Huawel FCC ID:QISME906V Security Level: Public

Agilent Spectrum Analyzer - Swept SA

T : BLIGNAUTO [n2:38:16,PM

Center Freq 10.015000000 GHz Avg Type: Pwr(RMS) S REEATCY
PNO: Fast 5 T1rig:Free Run Avg|Hold: 69/100 T
&=

IFGain:Low #Atten: 36 dB

Mkr1 1.850 8 GHz Auto Tune
Ref Offset 128 dB
R;f 2;.30 dBm 22 283 dBm

Center Freq
10.015000000 GHz

StartFreq
30.000000 MHz

-13.00 dBm

Stop Freq
20.000000000 GHz

CF Step
97000000 GHz

1.9
uto Man

Freq Offset
0 Hz

Start 30 MHz Stop 20.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 50.7 ms (40001 pts)

MSG ._i_/-Points changed; all traces cleared
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gré RF Test Report of ME906V
Huawel FCC ID:QISME906V

Security Level: Public

4.1.2.2.2 Test Channel = MCH

Agilent Spectrum Analyzer - Swept SA

Y o

ALIGN AUTO

02:38:31 PMDec 18, 2012

Center Freq 79.500 kHz

Trig: Free Run

PNO: Close )
™ #Atten: 36 dB

IFGain:Low

Ref Offset 12.8 dB
Ref 25.00 dBm

Start 9.00 kHz
#Res BW 1.0 kHz

MSG ._i_,-Points changed; all traces cleared

#VBW 10 kHz*

Avg Type: Pwr(RMS)
Avg|Hold: 641100

Mkr1 9.000 kHz

-63.425 dBm

e | Auto

Stop 150.00 kHz

Sweep 168 ms (1001 pts)

STATUS ! DC Coupled

Frequency

Auto Tune

Center Freq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
Man

Freq Offset
0 Hz
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gré RF Test Report of ME906V
Huawel FCC ID:QISME906V Security Level: Public

Agilent Spectrum Analyzer - Swept SA

TR RN T ; ALIGNAUTO _ [02:38:46 P "
Center Freq 15.075000 MHz Avg Type: Pwr(RMS) Lk
PNO: Far (0 Trig:Free Run Avg|Hold: 311100 T

IFGain:Low #Atten: 36 dB

Mkr1 150.00 kHz Auto Tune
Ref Offset 128 dB
R;f 2;.30 dBm 54.951 dBm

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz* Sweep 368 ms (5001 pts)

status ! DC Coupled

wsc 1 Alignment Completed
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gré RF Test Report of ME906V
Huawel FCC ID:QISME906V Security Level: Public

Agilent Spectrum Analyzer - Swept SA

T : BLIGNAUTO [02:30:01 PM

Center Freq 10.015000000 GHz Avg Type: Pwr(RMS) S REEATCY
PNO: Fast 5 T1rig:Free Run Avg|Hold: 69/100 T
&=

IFGain:Low #Atten: 36 dB

Mkr1 1.879 2 GHz Auto Tune
Ref Offset 128 dB
R;f 2;.30 dBm 22 042 dBm

Center Freq
10.015000000 GHz

StartFreq
30.000000 MHz

-13.00 dBm

Stop Freq
20.000000000 GHz

CF Step
97000000 GHz

1.9
uto Man

Freq Offset
0 Hz

Start 30 MHz Stop 20.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 50.7 ms (40001 pts)

MSG ._i_/-Points changed; all traces cleared
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gré RF Test Report of ME906V
Huawel FCC ID:QISME906V Security Level: Public

4.1.2.2.3 Test Channel = HCH

Agilent Spectrum Analyzer - Swept SA

SO DE ] i ALIGN AUTO D2:39:16 PMDec 18, 2012

Center Freq 79.500 kHz Avg Type: Pwr(RMS) : [nuency
Trig: Free Run Avg|Hold: 641100 T

#Atten: 36 JdB

PNO: Close )
IFGain:Low

Mkr1 14.781 kHz Auto Tune
Ref Offset 128 dB
Rfef Zg.e(m dBm 61.641 dBm

Center Freq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
-43.00 dEm| | INET L) Man

Freq Offset
0 Hz

"
U T s T o e YT WY ST

Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz #VBW 10 kHz* Sweep 168 ms (1001 pts)

STATUS ! DC Coupled

MSG ._i_,-Points changed; all traces cleared
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